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saronas. FCC RF Test Report

Report No. : FG051802I

FR1 n78 /10MHz / DFT-S OFDM
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saronas. FCC RF Test Report

26dB Bandwidth

Report No. : FG051802I

Mode FR1 n78 : 26dB BW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 9.37 9.13 9.27 8.99
Mode FR1 n78 : 26dB BW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 14.42 14.54 14.42 14.45
Mode FR1 n78 : 26dB BW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.98 18.94 19.58 19.18
Mode FR1 n78 : 26dB BW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 40.28 40.36 40.12 40.20
Mode FR1 n78: 26dB BW(MHz) / CP-OFDM
BW 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM | 256QAM
Middle CH 49.75 49.65 49.75 49.75
Mode FR1 n78 : 26dB BW(MHz) / CP-OFDM
BW 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 60.42 60.42 60.42 60.42
Mode FR1 n78: 26dB BW(MHz) / CP-OFDM
BW 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 79.92 79.92 79.92 79.92
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

Mode FR1n78: 26dB BW(MHz) / CP-OFDM
BW 100MHz | 100MHz | 100MHz | 100MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 100.30 100.30 100.50 100.70
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SPORTON LAB.

FCC RF Test Report

Repo

rt No. : FG051802I

FR1 n78 / 10MHz / CP-OFDM
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3753177 Ghz 11.70 dém ndB down 9.271 MHz ML 1 3.747083 GHz .44 dem ndB down 5,991 MHz
T1 1 3,745285 GHz -14.50 dBém ndé 26.00 dB T1 1 3.745485 GHz -17.13 dém ndé 26.00 d8
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 15MHz / CP-OFDM
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ML f 3.751918 GHz 13.67 dam nd8 down 14.416 MHz ML 3.753626 GHz 14.81 dam nd8 down 14,535 MHz
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ML 1 3.748052 GHz 13.90 dBm ndB down 14.416 MHz ML 1 3.745385 GHz 11.10 dém ndB down 14445 MHz
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n78 / 20MHz / CP-OFDM
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o Att 30de SWT 18.9ps @ VBW 1MHz  Mode Auto FFT o Att a0de SWT 1B0us @ VBW 1MHz Mode Autc FFT
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3,7502 GHz 12.34 dBm ndB down 19.56 MHz ML 1 3.748603 GHz 9.45 dBm ndB down 19,161 MHz
T1 1 3,74009 GHz -13.95 dém ndé 26.00 dB T1 1 3.74029 GHz -16.85 dém ndé 26.00 d8
T2 1 3.75967 GHz -13.50 dém  factor 1915 T2 1 3.759471 GHz -18.11 dém  factor
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n78 / 40MHz / CP-OFDM

QPSK
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Middle Channel

Middle Channel

trum , trum 3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 1l4ps @ VBW IMHz  Mode auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.737213 GHz 14.63 dam nd8 down 40,28 MHz ML 3.754236 GHz 15.20 dam nd8 down 40,36 MHz
T1 1 3,72986 GHz -10.13 dbm nd8 26.00 dB T1 L 3.72986 GHz -11.76 dm nd8 26,00 d8
T2 1 3.77014 GHz -12.12 dam qQ factor 92.8 T2 1 3.77022 GHz -11.66 dam qQ factor 93.0
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Ref Level 26,20 GBm  Offset 5,20 b @ RBW 1 MHz RefLevel 26,20 dbm  OFfset 5.20 0B @ RBW 1 MHz
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
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Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.76015 GHz 15.61 dBm ndB down 40.12 MHz ML 1 3.733297 Ghz 12.09 dém ndB down 40,2 MHZ
T1 1 3,72994 GHz -10.20 dam nds 26.00 dB T1 L 3.72994 GHz -13.47 dam nds 26.00 d8
T2 1 3,77008 GHz -8.95 dBm  factor 93.7 T2 1 3.7701% GHz -14.57 dém  factor 92.3
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SPORTON LAB.

FCC RF Test Report

Report No. :

FG051802I

FR1 n78 / 50MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

zctrum 9 v ctrum v
Ref Level 26,20 GBm  Offset .20 b @ RBW 1 MHz RefLevel 26,20 dbm  OFfset 5.20 0B @ RBW 1 MHz
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1Sus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 3.73611 GHz 13.79 dBm ndB_down 49.75 MHz ML L 3.74281 GHz 14.02 dBm ndB_down 49,65 MRz
TL 1 3,72512 GHz -12.42 dém ndd 26.00 dB T1 L 3.72522 GHz -11.76 dém ndd 26.00 dB
T2 1 3,77488 GHz -13.70 dam qQ factor 75.1 T2 1 3.77488 GHz -11.61 dam qQ factor 75.4
L L J - L JL J
trum v trum v
Ref Level 26,20 GBm  Offset .20 b @ RBW 1 MHz RefLevel 26,20 dbm  OFfset 5.20 0B @ RBW 1 MHz
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1Sus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 13.66 dBm| ™Il 10.91 dem|
20 M 3.7590900 GHZ| @ " 9.7472000 GHz
4 R R 26.00 dB 104 X ndg 26.00 dB
u T v VL v B 1l pah 49.750000000 MHZ - ’,\) [w‘-n,-d\ T “I"\"("" _.ﬁlw"“‘,.!“-"\f‘-' AaY 49.750000000 MHz|
{ Q factor \ 75.6 Q faétor 75.3
o8 L 2 0 f ! 2 \
[
| x
-10 dBm -|‘r 2 -10 dBm ]’, [{
1 -20 dam - -
| L | \
via = - -30 dém Vel .
¥ L i o e ivs iV
\ N AN Y ra k! e -
i o] ST = |
-50 dem -50 dém
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.75 GHz 1001 pts Span 100.0 MHz CF 3.75 GHz 1001 pts Span 100.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.75909 GHz 13.66 dBm ndB down 45.75 MHz ML 1 3.7472 GHz 10.91 dBm ndB down 43,75 MHz
T1 1 3,72512 GHz -12.23 dam nds 26.00 d8 T1 L 3.72512 GHz -16.37 dam nds 26.00 d8
T2 1 3,77488 GHz -12.91 dém  factor 75.6 T2 1 3.77488 GHz -14.01 dém  factor 75.3
L L J g

J
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FR1 n78 / 60MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT  17ps @ VBW IMHz  Mode Auto FFT o Att a0dE SWT  17us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 13.06 dBm)| MI[1] 12.95 dBm
20 3.748200 GHz 20 M1 3.777930 GHz|
o § - N . _pdB on 26.00 dB i o ‘A ndi 26.00 dB
10 i If ¥ TR W i, 60.420000000 MHzZ, 1 ™ IR e % 60.420000000 MHz
Q factor 62.0) Q factor 62.5
08 [' ! L‘ 0 d | ! H
-10 dem - ![ -10 dm 1
i
| f
-20 dem T ! 20 derm T
-0 gBm e A L\ — e 30 dBm AT ‘\‘
AR e Wasd b ™ ™ A R IVVEE Tl
-40 dBm -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 9.75 GHz 1001 pts Span 120.0 MHz CF 9.75 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.7482 GHz 13.06 dam nd8 down 60,42 MHz ML 3.77793 GHz 12.95 dam nd8 down 60,42 MHZ
T1 1 3.71979 GHz -12.38 dbm nd8 26.00 dB T1 L 3.71979 GHz -12.20 dbm nd8 26,00 d8
T2 1 3,78021 GHz -12.89 dém Q factor 62.0 T2 1 3.78021 GHz -13.93 dém Q factor 62.5
. I 4 ‘ L JL 4

64QAM 256QAM
Middle Channel Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  17ps @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 17 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
12.62 dBm| ™Il 549 dBm
20 2.772660 GHzZ| @ 3.766300 GHz
10 di . N 26.00 dB 104 nd " 26.00 dB
1 ; [ AT PR 1 = ; i .
Fw‘ v &l{w |,r\ T v 60.420000000 MHz oY) \‘,UI __,‘1\‘\‘}««‘.'\’_{ oy oy 60.420000000 MHz|
62.4 i\ qfactor VY 62.3
0 dB t 0 dle { ]
|
‘ Iz |
-10 dBm 3 12 -10 dBm T
7 T i ¥
-20 dem f 1 -20 dBm ‘I G
|
-30 dem-- —— 7Y . 0 -30 dém: } ‘
AT YEERTVS W et e
Vs iy ¥ A A 1 pearips Lo Y A AN
L0 dem— [y i eyt i Ao
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.75 GHz 1001 pts Span 120.0 MHz CF 3.75 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.77266 GHz 12.62 dém ndB down 0,42 MHz ML 3.7663 GHz 9.45 dBm ndB down 60,42 MHz
T1 1 3,71979 GHz -14.70 dBm nds 26.00 d8 T1 1 3.71979 GHz -15.25 dém ndé 26.00 d8
T2 1 3,78021 GHz -12.41 dBm  factor 62.4 T2 1 3.78021 GHz -15.59 dém  factor 62.3
L L J - L JL J
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FR1 n78 / 80MHz / CP-OFDM

QPSK 16QAM
Middle Channel Middle Channel

2ctrum % = ctrum 3
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 22.9ps @ VBW IMHz  Mode Auto FFT o Att a0dE SWT  22.0us @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 12.13 dBm) ™M1[1] 12.65 dBm)
20 n 3.780370 GHz| 20 ML 3.745360 GHz|
04 ndB 26.00 dB 04 b . ndB 26.00 dB
D T ANl g \""\J' 79.920000000 MHZ| T A S B AV e, 79.920000000 MHz
V" factor 47.3 Q factor ' \ 46.9)
od t o f
-10 | 10 ’ \_
l T E
20 df =20 di 1
. ~ \
- b o J‘ LT L P P o AT ful \ b el
3P K| 1 . LIy 7l T 7 T LYY
40 di -40 di
-50 df -50 di
-60 -60
70 d 70 d
CF 9.75 GHz 1001 pts Span 160.0 MHz CF 9.75 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.78037 GHz 12.13 dam nd8 down 79.92 MHz ML 3.74536 GHz 12.65 dam nd8 down 79,02 WAz
T1 1 3.71004 GHz -15.21 dbm nd8 26.00 dB T1 L 3.71004 GHz -13.12 dbm nd8 26,00 d8
T2 1 3,78996 GHz -14.88 dam Q factor 47.3 T2 1 3.78996 GHz -16.04 dBm Q factor 46.9
(S I 4 - L JL 4 ‘

64QAM 256QAM
Middle Channel Middle Channel

trum = trum s
Ref Level 25.20 dem  Offset 520 dB & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT 22.0ps @ VBW 3MHz  Mode Auto FFT o Att 30ds SWT 22945 @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 12.76 dBm| ™Il 512 dBm
20 ML 2.774940 GHz| @ 3.722350 GHz
4 ndB 26.00 dB 104 e ndB 26.00 dB
T A T A ot | " 79.920000000 MHZ ot o ‘ﬂ-wlp‘ma-v"ﬁ Pl 79.920000000 MHz
[ \Q factor l 47.2) i tadebe IV Y 46.6)
od t T od f \
-10 'J‘ ‘ 10 ! =
T iz % 7
20 d [‘ l 20 d -
e -- 1
g Beplen il Lol 7 i a0 il
) T o A WA g
4nd T A | ! -
50 df -50 di
60 -60
7o d 70 di
CF 3.75 GHz 1001 pts Span 160.0 MHz CF 3.75 GHz 1001 pts Span 160.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.77494 GHz 12.76 dém ndB down 75.52 MHz ML 1 3.72235 GHz 9.12 dem ndB down 79,92 MHz
T1 1 3.71004 GHz -13.72 dém ndé 26.00 dB T1 1 3.71004 GHz -15.61 dém ndé 26.00 d8
T2 1 3,78998 GHz -15.45 dém  factor 47.2 T2 1 3.78996 GHz -17.17 dém  factor 46.6
L L J - L JL J [
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SPORTON LAB.

FCC RF Test Report

Report No.

FR1 n78 / 100MHz / CP-OFDM

: FG051802I

QPSK

16QAM

Middle Channel

Middle Channel

trum Spectrum
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT 282 us @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
11.56 dBm)| MI[1] 11.06 dBm
20 3.714840 GHz| 20 H 3.711240 GHz|
04 26.00 dB 04 r nda 26.00 dB
M, 100.300000000 MHZ P ANy T rw(v\’\;ﬁw,\‘l]ﬂw el 100.300000000 MHz
j 37.0 w ’ U Volaetar ¥ WY 37.0
od | 0 1
& |
-0 I -10 + E
20 d ; |‘ -20 di - !
P ] KJ‘
i "\ PP Ay
. AAAA b J Al ol P g pullps pl\ A A\l g, .
‘%?vb Wi o =2t | 20 pRap | I
|
40 di -40 di
50 df -50 di
-60 -60
70 d 70 d
CF 9.75 GHz 1001 pts Span 200.0 MHz CF 9.75 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.71484 GHz 11.56 dam nd8 down 100.3 MHz ML 3.71124 GHz 11.06 dam nd8 down 100.3 WHz
T1 1 3.69935 GHz -12.24 dam nd8 26.00 dB T1 L 3.60985 GHz -12.44 dBm nd8 26,00 d8
T2 1 3,80015 GHz -13.23 dém Q factor 37.0 T2 1 3.80015 GHz -14.86 dBm Q factor 37.0
(S I 4 - L JL 4 ‘

64QAM

256QAM

Middle Channel

Middle Channel

trum = Spectrum s
Ref Level 25.20 dem  Offset 520 dB & RBW 1 MHz RefLevel 25.20 dém  Offset £.20 dB & RBW 1 MHz
o Att 30de SWT 26.2ps @ VBW 3 MHZ  Mode Auto FFT o Att 30de SWT  26.2us @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 10.66 dBm| ™Il 7.36 aBm
20 2.767580 GHZ| @ 3.728020 GHz
4 ydb 26.00 dB 104 M ndB 26.00 dB
AR AP L W IV et s, i, 100.500000000 MHZ N B . 100.700000000 MHz|
I ’\‘| WV L q‘n‘!fﬂr’”l A 37.5 [ “pteity A 37.0
{ | i Al
od ‘ 0 1
|
-0 o iz -10
¥
20 d IJ‘ ﬂ‘ -20d
20 o dorf g ot el 20 |
W U T A" A ,\J,rf,“n” ;’\I-J
—40d a8 il LA . ."\N\pﬂ‘ .
i 7 e
50 d -50 di
60 -60
7o d 70 di
CF 3.75 GHz 1001 pts Span 200.0 MHz CF 3.75 GHz 1001 pts Span 200.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result
ML 1 3.76758 GHz 10.66 dBm ndB down 100.5 MHz ML 1 3.72802 GHz 7.36 dém ndB down 1007 MHz
T1 1 3.69965 GHz -17.29 dém ndé 26.00 dB T1 1 3.69985 GHz -15.75 dém ndé 26.00 d8
T2 1 3.80015 GHz -14.63 dém  factor 37.5 T2 1 3.80055 GHz -18.38 dém  factor 37.0
L L J - L JL J [
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Report No. : FG051802I

Occupied Bandwidth

Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 10MHz 10MHz 10MHz 10MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 8.61 8.59 8.51 8.51
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 15MHz 15MHz 15MHz 15MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 13.61 13.55 13.49 13.49
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 20MHz 20MHz 20MHz 20MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 18.26 18.14 18.26 18.18
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 40MHz 40MHz 40MHz 40MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 38.04 37.88 37.88 38.12
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 50MHz 50MHz 50MHz 50MHz
Mod. QPSK 16QAM 64QAM | 256QAM
Middle CH 47.55 47.55 47.35 47.65
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 60MHz 60MHz 60MHz 60MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 57.78 58.02 57.42 57.90
Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 80MHz 80MHz 80MHz 80MHz
Mod. QPSK 16QAM 64QAM 256QAM
Middle CH 77.20 77.36 77.20 77.52
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FCC RF Test Report

Report No. : FG051802I

Mode FR1 n78 : OBW(MHz) / CP-OFDM
BW 100MHz | 100MHz | 100MHz | 100MHz
Mod. QPSK 16QAM | 64QAM | 256QAM
Middle CH 97.10 97.10 97.50 97.50
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 10MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum % , ctrum 3
Ref Level 25.20 cbm  Offset G20 0B = RBW 100 kHz RefLavel 25.20 dbm  OFfset 5.20 ob = RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 10.27 dBm) ™M1[1] 11.42 dBm)
20 ' 3.7475820 GHz| 20 M1 3.7529170 GHz
10d T v 8611388611 MHz 104 Occ By, P £.591408591 MHz
1 F;— ek L TN P L 1 3 AT i
\
LEH 1 0 d ‘1
-10 dBm /" -10 d&m -
/ \ \
20 dam - -20 dam - -
T \ o \
RPN S bh —— . 30 dBm— 1At e
AR TIY I i “""-‘nl!‘ ‘%-*“‘N LY ERY e
40 dBr -40 dedfl .
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 9.75 GHz 1001 pts Span 20.0 MHz CF 9.75 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.747582 GHz 10.27 dam ML 3.752917 GHz 11.42 dam
T1 1 3.7456043 GHz 7.30 dBm Oce Bw 5.611388611 MHz T1 L 3.7457043 GHz 6.76 dBm Oce Bw £.501408591 MHz
T2 1 3.7542957 GHz 6.63 dam T2 1 3.7542957 GHz 6.64 dam
L L J L L

64QAM

256QAM

Middle Channel

Middle Channel

trum

(=

Ref Level 25.20 dem  Offset 520 db & RBW 100 kHz

trum W

&|

Ref Level 2520 dém Offset 5.20 dé & RBW 100 kHz
o Att 30de  SWT  37.6ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  37.9us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.33 dBm| ™Il 7.02 aBm
20 . 3.7518980 GHZ| @ 9.7507590 GHz
4 . S By 8.511488511 MHz 104 ML OccBw §.511488511 MHz
B PEI Y Sy T 1 .
T W Y el ) R Y PPV I
008 ' 0 da bl el ’ i
[ \
-10 dem f -10 dm |
| \
-20 dem - -20 dBm 5 -
\ / A\
-30 dBm -30 dém: +
L e Y 7 \
RN WO P W e M 40 dorg 4 / L
BN via R ey G T
e LY
-50 dam *50 dbmif
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.75 GHz 1001 pts Span 20.0 MHz CF 3.75 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3751898 GHz 11.33 dém ML 1 3.750759 GHz 7.52 dém
T1 1 3, 7457642 GHZ 5.06 dam oce Bw B.511488511 MHz T1 1 3.7457642 GHz 1.06 dBm Occ Bw B.5114BB511 MH2z
T2 1 3,7542757 GHz ©.68 dbm T2 1 3.7542757 GHz 3.72 dém
L L J - L JL
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Repo

rt No. : FG051802I

FR1 n78 / 15MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum % , trum 3
0 dBm  Offset 520 db = RBW 300 khz 20 dBm  Offset 5.20 db = RBW 300 khz
30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT 30de SWT  126us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.55 dBm) ™M1[1] 14.06 dBm)
0 - g 7 2.7485010 GHz B T 2.7610190 GHz
o hd e P PECBYE o T2 13.606399606 MHz i A o LA copwp, A 18.546453546 MHz
1m0 7 - FEASMATA S e + 10 e = Y
{ ! \
0 de } 0 de
-10 dBm !‘ ‘\ 10 dBm fJ %
/
-20 dam / l\ 20 dem 7 L
\ - A
w \ X o
-30,48m o R VPR e i 30 dBm - \‘j‘, i FARLTAY: A,
A Sl e e [ ) ,/\,-‘p” {7 W™ Y :
~40 dam -40 deim
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 9.75 GHz 1001 pts Span 40,0 MHz CF 9.75 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.748591 GHz 14,55 dam ML 3.751019 GHz 14.06 dam
T1 1 3.7431668 GHz 9.14 dBm Oce Bw 13.606393506 MHz T1 L 3.7432268 GHz 7.45 dBm Oce Bw 13.545453548 MHz
T2 1 3.7567732 GHz 9.09 dam T2 1 3.7667732 GHz 8.42 dam
L L J L L

64QAM

256QAM

Middle Channel

Middle Channel

B " v " v
0 dim  Offset 5.20 dB & RBW 300 kHz 20 dém  Offset 5.20 dB & RBW 300 kHz
30de SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT 30de  SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Mil] 15.36 dBm| ™Il 11.10 dBm)
20 Y 3.7540760 GHZ| @ ; 9.7505390 GHz
4 ] o _Qec | Tz 134865159487 MHz 104 4 Occ B 13.486513487 MHz
B 7 AT T * ] R P T A A
/ f | AT 4y
008 : 0 da . e t
f \ | ‘
-10 dBm -10 dBm
[ T f N
-20 dBm T -20 dBm - -
.\ { A
§ . J \
. ! o, -30 dBm. v
SRRy o i N 7 T e
v ey - . o b L
-40 dam e
-50 dém =50 dém:
-60 dBm -60 dBm
-70 dBm -70 dBm
CF 3.75 GHz 1001 pts Span 90.0 MHz CF 3.75 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.754076 GHz 15.38 dBm ML 1 3.750539 GHz 11.18 dém
T1 1 3.7431968 GHz 8.34 dBm oce Bw 13.486513487 MHz T1 1 3.7432867 GHzZ 3.96 dam oce Bw 13.486513487 MHz
Tz 1 3,7566833 GHz .05 dbm T2 1 3.7567732 GHz 5.28 dém
L L J L]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number
Report Issued Date
Report Version

: A638 of A828
1 Apr. 06, 2021
. Rev. 01




SPORTON LAB.
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Report No. : FG051802I

FR1 n78 / 20MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset G20 b e RBW 300 khz RefLavel 25.20 dbm  OFfset 5.20 ob w RBW 300 kHz
o Att 30dE SWT 16.9ps @ VBW 1MHz  Mode auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
12.41 dBm) ™M1[1] 12.99 dBm)
20 3.7525170 GHz| 20 M1 3.7561940 GHz
04 An I 18.261738262 MHz 04 Ao o Qec Brel, ! 18.141858142 MHz
u bk I B e ST 1 T / A T 7
i VTR ¥ Y T
0d8 0d8 -
/
10 dBm 1 -10 dBm 1
' |
20 dem ! 20 dem ‘,’ +
/ [P -
-30 dBm: - - - A0 dBm -

S LA ATy I Y fPf gem— ; - e p
YA A YA Vi, W/ N SANE R
40 darrt- -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:

-70 d@m -70 dam
CF 9.75 GHz 1001 pts Span 40.0 MHz CF 9.75 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.752517 GHz 12.41 dam ML 3.756194 GHz 12,99 dam
T1 1 3.7408492 GHz 7.61 dm Oce Bw 18.261738262 MHz T1 L 3.740969 GHz 4.63 dBm Oce Bw 18.141B56142 MHz
T2 1 3.7591109 GHz 7.51 dam T2 1 3.7591109 GHz 9.53 dam
L L J L L J

64QAM

256QAM

Middle Channel

Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 300 kHz Ref Level 2520 dém  Offset 5.20 dé & RBW 300 kHz
o Att 30de SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9u: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3753835 GHz 12.74 dBm ML 1 3.745644 Ghz 9.84 dbm
T1 1 3,7408492 GHz 7.66 dam oce Bw 18.261738262 MHz T1 1 3.7408492 GHz 5.73 dam oce Bw 18.181818182 MHz
T2 1 3,7591109 GHz 7.62 dém T2 1 3.750031 GHz 5,45 dém
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Report No. : FG051802I

FR1 n78 / 40MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum % trum
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 1l4ps @ VBW IMHz  Mode auto FFT o Att a0de SWT  1l4ys @ YBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.754236 GHz 15.70 dam ML 3.762787 GHz 14,99 dam
T1 1 2,730979 GHz 9.68 dBm Oce Bw 38.041956042 MHz T1 L 3.7311389 GHz 7.41 dBm Oce Bw 37.862117862 MHz
T2 1 3.769021 GHz 9.13 dam T2 1 3.769021 GHz 9.46 dam
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Ref Level dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  1ld4ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  1léyus @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3749201 GHz 14.85 dBm ML 1 3.755674 GHz 11.02 dém
T1 1 3.7311389 GHz 7.26 dam oce Bw 37.882117882 MHz T1 1 3.7310589 GHz 5.49 dam oce Bw 38.121B78122 MHz
T2 1 3,769021 GHz .33 dem T2 1 3.7601808 GHz ©.47 dbm
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FR1 n78 / 50MHz /| CP-OFDM
QPSK 16QAM
Middle Channel Middle Channel

2ctrum % , ctrum 3
Ref Level 25.20 dbm  Offset 520 0B = RBW 1 MHZ Reflavel 25.20 dbm  Offset G.20 ob = RBW 1 MHZ
o Att 30de SWT  iSps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 15 us @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.76029 GHz 14.66 dBm ML 3.75749 GHz 14,48 dam
T1 1 3.7261239 GHz 9.43 dBm Oce Bw 47.552447552 MHz T1 L 8.34 dBm Oce Bw 47.552447552 MHz
T2 1 3.7736763 GHz 7.98 dam T2 1 3.7736763 GHz 8.61 dam
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trum v Spectrum v
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.76608 GHz 13.19 dBm ML 3.7493 GHz 11.25 dBm
T1 1 3,7263237 GHz 7.98 dam Occ Bw 47.352647353 MHz T1 L 3.7262238 GHz 5.47 dam Occ Bw
T2 1 3,7736763 GHz 8.69 dbm T2 1 3.7738761 GHz 6.22 dbm
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FR1 n78 / 60MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 cbm  Offset 520 0B @ RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT  17ps @ VBW IMHz  Mode Auto FFT o Att 30de SWT 17 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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™M1[1] 14.15 dBm) ™M1[1 13.65 dBm)
20 ! 19.759950 GHz @ T 3.733460 GHz,
4 1 A ot A Bcgpve 57.782217782 MHZ| 04 T R ; Oge By, E 58.021978022 MHz
! G T T 7 ] : T T [V Y T
LEH 4 0 d f \‘
-10 dBm | !‘ -10 dam jl %
| /
-20 dam + I‘ . D’ﬁ%’? il T W
ey o Y s
30 dBmit - ‘ TV vy P “ﬁﬂdﬂfr ‘u Zh) A\J L T
Wy VT ([0 Y e
~40 dam - -40 dBm
50 dam -50 daim
-60 dBm -60 dBm:
-70 d@m -70 dam
CF 9.75 GHz 1001 pts Span 120.0 MHz CF 9.75 GHz 1001 pts Span 120.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3,75995 GHz 14,15 dam ML 3.73346 GHz 13.65 dam
T1 1 3.721109 GHz 8.24 dBm Oce Bw 57.782217762 MHz T1 L 3.720089 GHz 8.13 dBm Oce Bw 58.021976022 MHz
T2 1 3.778891 GHz 7.78 dam T2 1 3.779011 GHz 8.55 dam
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Middle Channel

trum v Spectrum v
Ref Level 25.20 dém  Offset 520 db & RBW 1 MHz Ref Level 2520 dém  Offset 5.20 dB & RBW 1 MHz
o Att 30de SWT  17us @ VBW 3MHz  Mode Auto FFT I Att 30de  SWT 17 s @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.75038 GHz 12.82 dBm ML 1 3.73621 GHz 10.85 dBm
T1 1 3.721349 GHz 7.59 dBm Occ Bw 57.422577423 MHz T1 1 3.721109 GHz 3.73 dBm Occ Bw 57.902097902 MHz
T2 1 3778771 GHz .39 dbm T2 1 3.779011 GHz 5.38 dém
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FR1 n78 / 80MHz / CP-OFDM

zctrum 9 v ctrum v
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT 22.0ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT  22.0us @ YBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.77557 GHz 12.18 dam ML 3.77909 GHz 11.68 dam
TL 1 3711319 GHz 7.83 dém Occ Bw 77.202787203 MHz T1 L 3.711479 GHz 7.40 dBém Occ Bw 77.362637363 MHz
T2 1 3,788521 GHz 7.04 dam T2 1 3.788841 GHz 7.27 dam
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.71603 GHz 12.00 dBm ML T 3.72586 GHz 8.61 dBm
T1 1 3,711638 GHz 5.60 dam Occ Bw 77.202797203 MHz T1 L 3.711159 GHz 3.32 dam Occ Bw 77.522477522 MHZ
T2 1 3,768841 GHz 8.94 dbm T2 1 3.788881 GHz 3.05 dém
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Report No.

FR1 n78 / 100MHz / CP-OFDM

QPSK

16QAM

Middle Channel

Middle Channel

2ctrum , ctrum 3
Ref Level 25.20 dbm  Offset 520 0B w RBW 1 MHZ Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30dE SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att a0dE SWT 282 us @ YBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.76419 GHz 11.34 dam ML 3.77757 GHz 11.38 dam
T1 1 2.701249 GHz 7.32 dbm Oce Bw 97.102857103 MHz T1 L 3.701648 GHz .04 dBm Oce Bw 97.102697103 MHz
T2 1 3.798352 GHz 5.43 dam T2 1 3.798751 GHz 7.09 darm
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Ref Level 26,20 GBm  Offset 6,20 b @ RBW 1 MHz Reflavel 25.20 dbm  Offset 6.0 ob = RBW 1 MHZ
o Att 30de SWT 26.2ps @ VBW 3MHz  Mode Auto FFT o Att 30de SWT  28.2us @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value |__Function | Function Result | Type | Ref | Tre | X-value | ¥-value |__Function | Function Result |
ML 1 3.74201 GHz 11.00 dBm ML T 3.78816 GHz 8.72 dBm
T1 1 3,701049 GHz 8.01 dBm Occ Bw 97.502497502 MHz T1 L 3.701249 GHz 3.24 dam Occ Bw 97.502497502 MHZ
T2 1 3,798551 GHz 5.21 dém T2 1 3.798751 GHz 3.48 dém
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Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

1 AB44 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01

Page Number

: FG051802I




saronas. FCC RF Test Report

Report No. : FG051802I

Conducted Band Edge

FR1 n78 /10MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB
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FR1 n78 /10MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass
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FR1 n78 / 10MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum k=

Ref Level 30.00 dBm  Offset 12,20 dB Mode Auto Sweep
SGL Count 1007100
@1 AvgPwr

Limit Fheck PAES

i EPURIOUS INE_ABS PAE
an dhife N

10 dem

0 dBm

-10 dém
SPURIOUS_LINE_ABS_
-20 dBm ‘]

-30 dBm: +

-40 dBm t ‘hlk
-50 dBm y !

60 dem
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60346 GHz -26.13 dém ~13.13 dB
2,695 GHz 3.699 GHz 500,000 kHz 3.69893 GHz -20.15 dém -7.15 d&
3.699 GHz 3.700 GHz 100.000 kHz 3.70000 GHz -20.13 dBm -7.13 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70072 GHz 16.85 dém -13.15 dB
- e
i WD o
Date: 11.FEB.2021 00:15:08

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum % u%’:]

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep

SGL Count 100/100

@1 AvoPwr

Limit ¢heck PABS

20 d!ﬂr‘%m PURIOUS INE_ABS PABS

10 dBm

0 dem

-10 dBm

SPURIOUS_LINE_ABS_

-20 dem l

-30 dBm

-40 dBm— 1 1

-50 dBm Wm‘l

AT W

-60 dBm

Start 3.65 GHz 8004 pts Stop 3.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60375 GHz -26.46 dém ~13.46 dB
2,695 GHz 3.699 GHz 500,000 kHz 3.69873 GHz -22.94 dBm -9.94 d&
3.699 GHz 3.700 GHz 100.000 kHz 3.69930 GHz -29.54 dBm -16.54 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70149 GHz .39 dBm -21.61 dB
Il ) T we
Date: 11.FEB.2021 00:0B:35

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A647 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




s=amranas. FCC RF Test Report Report No. : FG051802I

FR1 n78 / 10MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB Channel Power < -13dBm Pass

Spectrum k=
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPURIGUGCHNEKABS PABS
20 dh,l%u—' EPURIOUS INE_ABS PAES
10 dBm
0 dBm
-10 dém
-20 dem ]
-30 dBm ’I j
-40 dem ¥ J /
il
-50 dBm
60 dem
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100,000 kHz 3.79914 GHz 18.82 dém -11.18 de
3.800 GHz 3.801 GHz 100.000 kHz 3.80000 GHz -21.02 dém -6.02 d
3.801 GHz 3.805 GHz 500.000 kHz 3.80141 GHz -20.19 dém -7.19 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80807 GHz -27.70 dém -14.70 dB
Date: 11.FEB.2021 00:15:52
Highest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum k=
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ,l%u-! PURIOUS INE_ABS PABS
10 dBm
0 dBm
-10 dém
-20 dem |
-30 dBm M
-40 dém V"M‘ /
-50 dBm
60 dém
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100.000 kHz 3.79277 GHz .88 dBm -21.12 d&
3.800 GHz 3.801 GHz 100.000 kHz 3.80004 GHz -27.28 dém -14.28 d&
3.801 GHz 3.805 GHz 500.000 kHz 3.80263 GHz -22.65 dBm -9.65 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80528 GHz -22.96 dém -9.06 dB
Il ] GInn ee

Dats: 11.FEB.2021 00:16:48

Sporton International (Shenzhen) Inc.

Page Number 1 A648 of A828
TEL : 86-755-8637-9589 Report Issued Date : Apr. 06, 2021
FAX : 86-755-8637-9595 Report Version : Rev. 01

FCC ID : ZMOFM350GL



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 50MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 12.20 dB Mode Auto Sweep

Spectrum #

Ref Level 27.00 dBm
lo Att
SGL Count 100/100

30 d8 @ SWT

Offset 12.20 dB @ RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

Span 1.02 MHz

Tx Total -22.57 dBm

@1 Avgpwr
Limit ¢heck PAES @ 1Rm AvgPwr
ine EPURIOUS INE_ABS PAES
20 dhih i
10 dem
10 dém
0 dém
ode
-10 dBm
SPURIOUS_LINE_ABS_ H -10d
20 dBm \
30 dam ‘ -20 dBr
|
-40 dem NIM - . -30d
hg Ll ezl o aduaiaid
e
60 dem s0:d
Start 3.65 GHz 8004 pts Stop 3.87 GHz | ||| -60 dem
Spurious Emissions
Range Low Range Up | RBW | Frequency | __Powerabs | ALimit -70 dém
3,650 GHz 3.695 GHz 1,000 MHz 3.69490 GHz ~35.27 dBm -22.27 &6 | |[GF3.60975 anz 5001 pts
3.695 GHz 3.699 GHz 500.000 kHz 3.69899 GHz -27.16 dBm -14.16 dB Channel Powe
3,699 GHz 3.700 GHz 500.000 kHz 3.69997 GHz -15.20 dBm -2.20 dB nglrower
3,700 GHz 3,870 GHz 100,000 kHz 3,70123 GHz 16.31 dBm -13.69 dB Bandwidth 500.00 kHz Power -22.57 dBm
. -7 J
Il - L JU J a

Data: 3 Date: 30.JAN.2021 04:
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum =
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PABS
20 dh’um PURIOUS INE_ABS PABS
10 dem
0 dBm
-10 dBm
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm: ﬂ
. S WMM- A | A fr
R L A U
-60 dam
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.695 GHz 1.000 MHz 3.68995 GHz -32.31 dBm 31 dé
2,695 GHz 3.699 GHz 500,000 kHz 3.69868 GHz -30.58 dém -17.58 d&
3.699 GHz 3.700 GHz 500.000 kHz 3.69999 GHz -25.46 dBm -12.46 dB
3.700 GHz 3.870 GHz 100,000 kHz 3.74099 GHz 1.04 dBm -28.96 dB
) J [ ]
Date:z 3 JAN.2021 03:57:05

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A649 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 50MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum %

Spectrum

Ref Level 30.00 dBm
SGL Count 1000/1000

Offset 12.20 dB Mode Auto Sweep

Ref Level 27.00 dBm
lo Att

30 d8 @ SWT

Offset 12.20 dB @ RBW 30 kHz

100 ms & VBW 100 kHz Mode Sweep

Span 1.02 MHz

®1 AvgPwr SGL Count 100/100
SPURIGIE CHEEK SRS paks @ 1Rm AvgPwr
ine EPURIOUS INE_ABS PAES
20 abif —
10 dem
10 dém
0 dém
ode
-10 dBm
| -10d
20 dBm f
-30 dBm /
40 dem | }JJ-'J
i
0o ML s
J—
60 dem —
Start 3.65 GHz 8004 pts Stop 3.87 GHz | ||| -60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit -70 dém
3,650 GHz 3.800 GHz 100.000 kHz 3.79869 GHz 17.33 dBm -12.67 d& || ["GF 3.80025 Rz 5001 pts
3.800 GHz 3.801 GHz 500.000 kHz 3.80001 GHz -14.86 dBm -1.86 dg Channel Powe
3,801 GHz 3.805 GHz 500.000 kHz 3.80118 GHz -27.41 dBm -14.41 dB nglrower
3,805 GHz 3,870 GHz 1,000 MHz 3,80596 GHz -32,85 dBm -19.85 dB Bandwidth 500.00 kHz Power -20.44 dBm
I ] ] -

L L

Date: 30.JAN.2021

-
) ]

Tx Total -20.44 dBm

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr

SPURIGUG CHEEKARS PABS

2 SPURIOUS INE_ABS PABS
20 dblfi2

10 dem

0 dBm

rmWPWWMM

-10 dBm

-20 dBm

-30 dBm:

-40 dém

N w

iy

ry Wartmf
-60 dam
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100.000 kHz 3.78310 GHz 0.06 dBm 04 dB
2.800 GHz 3.801 GHz 500,000 kHz 3,80039 GHz -30.50 dém -17.50 de
3.801 GHz 3.805 GHz 500.000 kHz 3.80247 GHz -32.24 dBm -19.24 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80534 GHz -20.74 dém -16.74 dB
Y
) [ ]
Date: 30.JAN.2021 03:5%:11

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 AB50 of A828

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01



saronas. FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 50MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum =

Ref Level 30.00 dBm  Offset 12.20 dB& Mode Auto Sweep
SGL Count 1000/1000
@1 AvgPwr

Limit ¢heck PABS
2 SPURIOUS INE_ABS PABS
20 dblfi2 N
10 dBm

0 dém

-10 dBm:
SPURIOUS_LINE_ABS_

20 dBm J -
30 dem [ \
|

-40 dém

-50 dBm ¥
R
-60 dBm
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
RangeLow |  Range Up RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60440 GHz -34.00 dém ~21.00 d&
3.695 GHz 3.699 GHz £00.000 kHz 3.69899 GHz -26.72 dBm -13.72 dB
3.699 GHz 3.700 GHz 500.000 kHz 3.69997 GHz -16.14 dBm -3.14 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70132 GHz 15.98 dém -14.02 dB
Il ) T we
Datea: 30 2021 03:41:0

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum L

Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr

Limit ¢heck PABS

3 _SPURIOUS_) INE_ABS PABS

20 dblfi2 L
10 dem
0 dém mewwmq
-10 dBm
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm:

w"mﬁ‘uuwwd

Ul A Al J
-50 dam R A e
-60 dam
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | Range Up RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60384 GHz -31.74 dém -18.74 dB
2,695 GHz 3.699 GHz 500,000 kHz 3.69746 GHz -32.52 dBm -19.59 de
3.699 GHz 3.700 GHz 500.000 kHz 3.69996 GHz -26.84 dBm -13.84 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.73207 GHz 1.30 dBm -26.70 dB
Il (D v
Date: 30 2021 03 28

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A651 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 50MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

Spectrum ¥#

Spectrum %
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep RefLevel 27.00 d8Bm  Offset 12.20 dB @ RBW 30 kHz
561 Count 100071000 ko Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 AvgPwr SGL Count 100/100
SPURIGUECHEER SRS paks @ 1Rm AvgPwr
ine $PURIOUS INE_ABS PABS
20 dhlf —
10 dBm
10 dB
0 dem
od
-10 dBm
i -10d8
-20 dBm [ \
-30 dBm f 204
40 dem | } -30 dBm o
N
-50 dBm - iU e -
I
-60 dém -50 dBm
Start 3.65 GHz 8004 pts Stop 3.87 GHz | | ||-60 dBm
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALil -70d
3.650 GHz 3.800 GHz 100,000 kHz 3.70860 GHz 16.82 dBm ~13.18 dB CF 3.80025 GHzZ 5001 pts Span 1.02 MHz
3.800 GHz 3.801 GHz 500.000 kHz 3.80003 GHz -14.36 dBm 136 B | |
3.801 GHz 3.805 GHz 500.000 kHz 3.80110 GHz -26.84 dBrm -13.84 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80576 GHz -33.64 dBm -20.64 dB Bandwidth 500.00 kHz Power -20.27 dBm 20.27 dBm
Y -r Y
Il - ( )|t J
Date: 3 04 5:13 Date: 30.JAN.2021 14:19:49

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 dIﬂ,lilb-! PURIOUS INE_ABS PABS
10 dBm
0 dem
htord
-10 dBm
-20 dBm
-30 dBm |
OO L O D
L Y
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs |
3.650 GHz 3.800 GHz 100.000 kHz 3.77245 GHz 0.25 dBm
2.800 GHz 3.801 GHz 500,000 kHz 3,80022 GHz -29,92 dém -16.92 de
3.801 GHz 3.805 GHz 500.000 kHz 3.80203 GHz -31.38 dBm -18.38 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.90869 GHz -31.49 dém -168.49 dB
)i J (| [
Date: 30.JAN.2021 03:57:46

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A652 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 100MHz / DFT-S OFDM BPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

3 oo
Spectrum ¥ x| | Spectrum % T
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 27.00 d8m  Offset 12.20 dB & RBW 30 kHz
SGL Count 100071000 o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 AvgPwr SGL Count 100/100
Limit ¢heck PABS @ 1Rm AvgPwr
3 _$PURIOUS INE_ABS PABS
20 dblfi2 —
10 dBm
10 dBm
0 dém
ode
-10 dBm ‘
SPURIOUS_LINE_ABS_ | 104
-20 dBm { l
-30 dBm r]\l -20 dBm Mm
Il o ananah A ANANARAR
-40 dBm— R
o | ” n AT
=0 dom VT I e | | | p b A AR AARN
-60 dBm K ‘
Start 3.65 GHz 8004 pts Stop 3.87 GHz | [|[-60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit -70 dem
3.650 GHz 3.605 GHz 1.000 MHz 3.60470 GHz -33.11 dém ~20.11 d& CF 3.69975 GHz 5001 pts Span 1.02 MHz
3.695 GHz 3.699 GHz £00.000 kHz 3.69893 GHz -28.84 dBm -15.84 dB Channel Power
3.699 GHz 3.700 GHz 500.000 kHz 3.69997 GHz -13.56 dBm -0.56 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.70098 GHz 16.75 dBm -13.25 dB Bandwidth 500.00 kHz Power -20.38 dBm Tx Total -20.38 dBm
T Y b
Il A v ( ) ] i e
Date: 11.FEB.2021 00:2B:40

Lowest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum k=
Ref Level 30.00 dBm  Offset 12.20 dB Mode Auto Sweep
SGL Count 100/100
@1 AvoPwr
Limit ¢heck PABS
20 dIﬂ,l%n-! PURIOUS INE_ABS PABS
10 dBm
0 dBm i I
etk e b
-10 dém :
SPURIOUS_(INE_ABE_ | |
1
g
-40 dBm W
LT
P R
-50 dBm
60 dém
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.605 GHz 1.000 MHz 3.60350 GHz -24.79 dém ~11.79 dB
3.695 GHz 3.699 GHz 500,000 kHz 3.69507 GHz -24.73 dém -11.73 dé
3.699 GHz 3.700 GHz 500.000 kHz 3.69994 GHz -24.00 dBm -11.00 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.71287 GHz -0.88 dém -30.88 dB
Y
) (D v
Date: 11.FEB.2021 00:31:55

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A653 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 100MHz / DFT-S OFDM BPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

21 00:35:11

3 oo
Spectrum J# x| | Spectrum % T
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep Ref Level 27.00 d8m  Offset 12.20 dB & RBW 30 kHz
561 Count 100071000 o Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 hvgpor SGL Count 100/100
SPURIGUECHEER SRS pabs @ 1Rm AvgPwr
ine $PURIOUS INE_ABS PABS
20 dhlf —
10 dBm
10 dBm
0 dém
ode
-10 dBm
H -10d
-20 dBm { l
30 dom /ﬂ‘u 20
o ‘ } Wm« -
T ot —
50 dam—1—| ) | A L, L 40d
v A A ey
-60 dBm s0d
Start 3.65 GHz 8004 pts Stop 3.87 GHz | ||| -60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit -70 dem
3.650 GHz 3.800 GHz 100.000 kHz 3.79891 GHz 17.82 dém ~12.18 dB CF 3.80025 GHz 5001 pts Span 1.02 MHz
3.800 GHz 3.801 GHz £00.000 kHz 3.80002 GHz -14.72 dBm -1.79 dg Channel Power
3.801 GHz 3.805 GHz 500.000 kHz 3.80113 GHz -28.50 dBm -15.50 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80732 GHz -34.48 dBm -21.48 dB Bandwidth 500.00 kHz Power -21,06 dBm Tx Total -21.06 dBm
Y 7 '
Il L ( ) ] GIIENEDD we

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr

i J (|

SPURIGWIG QHBEKABS PABS

20 d!ﬂ,lilb-! PURIOUS INE_ABS PABS

10 dBm

0 dBm

PNV PR R Y vy
T L Py

-10 dém |

-20 dem

20t WWMW

el
Lrraay

-50 dBm

-60 dam

Start 3.65 GHz 8004 pts Stop 3.87 GHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

3.650 GHz 3.800 GHz 100.000 kHz 3.74262 GHz -0.75 dém 75 dB
2.800 GHz 3.801 GHz 500,000 kHz 3,80004 GHz -27.85 dém -14.85 de
3.801 GHz 3.805 GHz 500.000 kHz 3.80493 GHz -25.72 dBm -12.72 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80541 GHz -25.79 dém -12.79 dB

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

1 AB54 of AB28

Report Issued Date : Apr. 06, 2021

Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 100MHz / DFT-S OFDM QPSK

Lowest Band Edge /1 RB

Channel Power < -13dBm Pass

Spectrum %

Ref Level 30.00 dBm  Offset 12.20 dB

SGL Count 1000/1000

Mode Auto Sweep

@1 AvgPwr

Spectrum

Ref Level 27.00 dBm
lo Att 30 dB
SGL Count 100/100

Offset 12.20 dB @ RBW 30 kHz

- SWT 90 ms & VBW 100 kHz Mode Sweep

Limit ¢heck pabs @ 1Rm AvgPwr
ine $PURIOUS INE_ABS PABS
20 dhlf —
10 dBm
10 dém
0 dem
0de
-10 dBm:
SPURIOUS_LINE_ABS_ | -10d
-20 dBm [ t
Y -
-30 dBm lUf‘\ 20 R
=0 dﬂm*jvmﬁd r”| i gk
ol Mot il L ulﬂ l ,
Bt R e e v |
-50 dBm sod
Start 3.65 GHz 8004 pts Stop 3.87 GHz -60 dBm
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit -70 dem
3,650 GHz 3.605 GHz 1.000 MHz 3.60479 GHz -34.73 dém -21.73 d& CF 3.69975 GHz 5001 pts Span 1.02 MHz
2,695 GHz 3.699 GHz 500,000 kHz 3.69874 GHz -29.20 dém -16.20 de Channel Power
3.699 GHz 3.700 GHz 500,000 kHz 3.69957 GHz -14.33 dBm -1.33 dB
3.700 GHz 3.870 GHz 100,000 kHz 3.70098 GHz 16.90 dBm -13.10 d& Bandwidth 500.00 kHz Power -21.11 dBm Tx Total -21.11 dBm
Y ™ Y
Il [ L ( ) ] GIIENEDD we

Date: 11 21 00:27:2 Dat. 00:30:18
Lowest Band Edge / Full RB Channel Power < -13dBm Pass
Spectrum % =
Ref Level 30.00 dBm Offset 12.20 d& Mode Auto Sweep
SGL Count 100071000
@1 AvgPwr
Limit ¢heck PABS
20 dh’um EPURIOUS INE_ABS PABS
10 dBm
0 dBm
rw oo W b g ey
-10 dBm
SPURIOUS_LINE_ABS_
-20 dem:
™ -.} |
40 dem H“'“ s . /
-50 dBm
-60 dem
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.695 GHz 1.000 MHz 3.68680 GHz -25.58 dBm 58 d&
3.695 GHz 3.699 GHz £00.000 kHz 3.69881 GHz -28.95 dBm -15.95 dB
3.699 GHz 3.700 GHz 500.000 kHz 3.69998 GHz -28.34 dBm -15.34 dB
3.700 GHz 3.870 GHz 100.000 kHz 3.71364 GHz -2.92 dBm -32.92 d&
i J (| (]

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A655 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 100MHz / DFT-S OFDM QPSK

Highest Band Edge / 1 RB

Channel Power < -13dBm Pass

oo
Spectrum % x| | Spectrum v
Ref Level 30.00 dBm  Offset 12.20 d& Mode Auto Sweep RefLevel 27.00 d8Bm  Offset 12.20 dB @ RBW 30 kHz
561 Count 100071000 ko Att 30d8 @ SWT 100 ms @ VBW 100 kHz Mode Sweep
@1 AvgPwr SGL Count 100/100
SPURIGUECHEER SRS pabs @ 1Rm AvgPwr
EPURIOUS INE_ABS PABS
20 dbifiE S5
10 dBm
10 dB
0 dBm
od
-10 dém
-10 dB
-20 dem ﬂ]
-30 dBm - 209
40 dem f\i’ Y -30 dBm—
-
o | sl bl MJM\W ]
J VT | e v
60 dém 50 dBm
Start 3.65 GHz 8004 pts Stop 3.87 GHz | [ |[-60 dem
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALil -70d
3.650 GHz 3.800 GHz 100.000 kHz 3.79891 GHz 17.28 dém ~12.72 dB CF 3.80025 GHz 5001 pts Span 1.02 MHz
3.800 GHz 3.801 GHz £00.000 kHz 3.80000 GHz -14.02 dBm -1.02 dg Channel Power
3.801 GHz 3.805 GHz 500.000 kHz 3.80101 GHz -29.24 dBm -16.24 dB
2.805 GHz 3.870 GHz 1.000 MHz 3.80589 GHz -34.07 dBém -21.07 d& Bandwidth 500.00 kHz Power -20.14 dBm Tx Total -20.14 dBm
Y 7 Y
Il - ( )t J

Highest Band Edge / Full RB

Channel Power < -13dBm Pass

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Sweep

@1 AvgPwr
SPURIGWIG QHBEKABS PABS
20 d!ﬂ!‘%m PURIOUS INE_ABS PABS
10 dBm
0 dem Lt gt ol st b Ak I’
|“. oA A e
-10 dBm
-20 dBm ‘
i
30 dem ’v) W ek
-50 dBm
-60 dBm
Start 3.65 GHz 8004 pts Stop 3.87 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
3.650 GHz 3.800 GHz 100.000 kHz 3.70671 GHz -1.36 dém ~31.36 dB
2.800 GHz 3.801 GHz 500,000 kHz 3,80023 GHz -22.10 dém -15.10 de
3.801 GHz 3.805 GHz 500.000 kHz 3.80382 GHz -28.35 dBm -15.35 dB
3.805 GHz 3.870 GHz 1.000 MHz 3.80550 GHz -26.07 dém -13.07 dB
)i J (| [

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number 1 A656 of A828
Report Issued Date : Apr. 06, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

Conducted Spurious Emission

FR1 n78 / 10MHz / DFT-S OFDM / BPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.20 dg Mode Auto Swesp

@1 AvgPwr

(@1 AvgPwr

Limit Gheck

PABS

- uS b InE_ABS . _10 dEn INE_ABE .
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS_
2 =ZU dBm
-30 dBm
-40 dBm
’. . O . A A wd pm L A A
60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
ap de -0 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz | (| Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 988.12344 MHz -52.46 dBm -39.46 dB 30.000 MHz 1.000 GHz 1.000 MHz 934.31534 MHz -52.27 dBm -39.27 dB
1.000 GHz 3.000 GHz 1.000 MH2 2.50175 GHz -51.10 dBm -38.10 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63768 GHz -50.80 dém -37.80 d&
3.000 GHz 3.650 GHz 1.000 MHz 3.39809 GHz -49.60 dBm -36.60 dB 3.000 GHz 3.650 GHz 1.000 MHz 3.53744 GHz -49.44 dBm -36.44 dB
3.870 GHz 7.000 GHz 1.000 MHz 6.94523 GHz -46.41 dBm -33.41 dB 3.870 GHz 7.000 GHz 1.000 MHz 6.92467 GHz -46.53 dBm -33.53 d8
7.000 GHz 14,000 GHz 1.000 MHz 7.40172 GHz -48.30 dBm -35.30 dB 7.000 GHz 14,000 GHz 1.000 MHz 7.49171 GHz -47.71 dém -34.71 d8
14.000 GHz 22.000 GHz 1.000 MHz 15.50766 GHz -44.43 dBm -31.43 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.45016 GHz -44.40 dBm -31.40 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.66533 GHz -46.73 dBm -33.73 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.64933 GHz -46.67 dBm -33.67 d&
30.000 GHz 40,000 GHz 1.000 MHz 39.61346 GHz -41.84 dBm -28.84 db 20,000 GHz 40,000 GHz 1.000 MHz 39.59034 GHz -41,66 dBm -28.66 dB
— —_— — —_—
{ L J q v { L J L wa
06:52:30 : 2.FEB.2021 06:47:10

Highest Channel / 1RB

Ref Level 0.00 dém  Offset 12.20 dB
SGL Count 100/100
@1 AvgPwr

Limit heck
10 diE_$RURIOUS |INE

SPURIO

Mode Auto Sweep

PABS

S_LINE_ABS_

-ZU aBm
-30 d8
-40 dBm
- UL, . A e ~
- v
60 dB
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 991.51674 MHz -51.57 dBm -38.57 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.95752 GHz -49.98 dBm -36.98 dB
3.000 GHz 3.650 GHz 1.000 MHz 3.42700 GHz -47.53 dBm -34.53 dB
3.870 GHz 7.000 GHz 1.000 MHz 6.90455 GHz -45.51 dBm -32.51 dB
7.000 GHz 14,000 GHz 1.000 MHz 13.95325 GHz -48.60 dBm -35.60 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.47416 GHz -43.64 dBm -30.64 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.67183 GHz -45.82 dBm -32.82 dB
30.000 GHz 40,000 GHz 1.000 MHz 39.59400 GHz -40.85 dBm -27.85 dB
hid
L JL J i

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

Report Version

1 A657 of A828
Report Issued Date : Apr. 06, 2021
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG051802I

FR1 n78 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel / 1RB

Middle Channel / 1RB

Ref Level 0.00 dBm
SGL Count 100/100

Offset 12.20 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 12.20 dg Mode Auto Swesp

@1 AvgPwr (@1 avgpwr
Limit Gheck PAES Limit PARS
10 dine JRIOUS_bINE ABS naks _10 dEn INE_ABS .
SPURIOUS_LINE_ABS_ [ SPURIOU!
-2U dBr =ZU dBm
-30 d8 -30 dBm
-40 dBm
e . ST A Roneoh A wd ol Hobada N il
1 = e
50 dB 60 dBm
-70 dBrv =70 dBm
-80 dBm -80 dBm
00 dB -0 dBm
Start 30.0 MHz 75008 pts Stop 40.0 GHz | (| Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit |
30.000 MHz 1.000 GHz 1.000 MHz 955.15992 MHz -52.34 dBm -39.34 dB 30.000 MHz 1.000 GHz 1.000 MHz 966.79410 MHz -51.96 dBm -38.96 dB
1.000 GHz 3.000 GHz 1.000 MH2 2.52374 GHz -51.13 dBm -38.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.63668 GHz -50.92 dém -37.92 dB
3.000 GHz 3.650 GHz 1.000 MHz 3.37990 GHz -49.56 dBm -36.56 dB 3.000 GHz 3.650 GHz 1.000 MHz 3.35391 GHz -49.61 dBm -36.61 dB
3.870 GHz 7.000 GHz 1.000 MHz 6.99531 GHz -46.51 dBm -33.51 dB 3.870 GHz 7.000 GHz 1.000 MHz 6.96893 GHz -46.43 dBm -33.43 dB
7.000 GHz 14,000 GHz 1.000 MHz 7.40172 GHz -49,20 dBm -36.20 dB 7.000 GHz 14,000 GHz 1.000 MHz 7.49171 GHz -43.12 dBm -35.12 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.45916 GHz -44.49 dBm -31.49 dB 14.000 GHz 22,000 GHz 1.000 MHz 15.49266 GHz -44.40 dBm -31.40 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.64883 GHz -46.72 dBm -33.72 dB 22.000 GHz 30,000 GHz 1.000 MHz 28.65483 GHz -46.77 dBm -33.77 d
30.000 GHz 40,000 GHz 1.000 MHz 39.57096 GHz -41.79 dBm -28.70 dB 20,000 GHz 40,000 GHz 1.000 MHz 39.55847 GHz -41,77 dém -28.77 d&
{ 1 J L] ( )| J o
Date 06:51:03

Highest Channel / 1RB

Offset 12.20 dB

Ref Level 0.00 dBm
SGL Count 100/100

Mode Auto Sweep

PARS
i A rnsad A el -~
ot .
-70 dBm
-80 dBm
-a0 d8
Start 30.0 MHz 75008 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | REW | Freguency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 848.51324 MHz -51.63 dBm -38.63 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.51174 GHz -50.15 dBm -37.15 dB
3.000 GHz 3.650 GHz 1.000 MHz 3.36983 GHz -48.83 dBm -35.83 dB
3.870 GHz 7.000 GHz 1.000 MHz 6.91036 GHz -45.71 dBm -32.71 dB
7.000 GHz 14,000 GHz 1.000 MHz 13.89676 GHz -48.61 dBm -35.61 dB
14.000 GHz 22.000 GHz 1.000 MHz 15.49866 GHz -43.55 dBm -30.55 dB
22.000 GHz 30.000 GHz 1.000 MHz 28.65283 GHz -45.95 dBm -32.95 dB
30.000 GHz 40,000 GHz 1.000 MHz 39.55847 GHz -41.11 dBm -28.11 dB
il
L L J L

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : ZMOFM350GL

Page Number

Report Version

1 A658 of A828
Report Issued Date : Apr. 06, 2021
: Rev. 01




